
PHILADELPHIA WATER DEPARTMENT – BELMONT & QUEEN LANE
TREATMENT PLANTS (PWSID #1510001)

SECTION 3: QUEEN LANE INTAKE
SOURCE WATER ASSESSMENT REPORT

This report was produced for the Pennsylvania Department of
Environmental Protection in accordance with the Source Water

Assessment and Protection Plan.

Prepared by The Philadelphia Water Department
January 2, 2002

With support from:
Citizens’ Home Water Utilities

Philadelphia Suburban Water Company
Pennsylvania American Water Company

Pennsylvania Department of Environmental Protection
Camp Dresser & McKee
PADEP Contract: ME350056

Schuylkill River SWA



1

Executive Summary – Queen Lane WTP Source Water Assessment

The 1996 Safe Drinking Water Act Amendments required the assessment of all source water
[...]
Figure 3.1.2-5  Topographic Map of Queen Lane WTP Intake Area



PWD Source Water Assessment Report
Section 3 – Queen Lane Intake

Schuylkill River Source Water Assessment 3-13

3.1.3  Land Use

Parts of 11 counties are located within the Schuylkill River Watershed.  Of these 11
counties, only 4 (Berks, Chester, Montgomery, and Schuylkill counties) have nearly ten
percent or more of the watershed within their boundaries (Figure 3.1.3-1).

Figure 3.1.3-1  Percentage of Land Area in the Schuylkill River Watershed within Each
County

The Queen Lane WTP is at the downstream end of the watershed, where Philadelphia
accounts for only two percent of the watershed land area, but represents the single
largest population and water supply withdrawal in the watershed.  Bucks, Montgomery,
Chester, and Delaware Counties are suburban areas bordering Philadelphia that make
up the middle of the watershed and represent suburban areas surrounding the city with
varying amounts of development.  Berks, Carbon, Lebanon, Lehigh, and Schuylkill
Counties in the upper reaches of the watershed are the least developed areas.

As shown in Figure 3.1.3-2, the most recent studies by the USDA have estimated that the
Schuylkill River Watershed is 28% developed, 34% agricultural, and 32% forested. Table
3.1.3-1 and Figure 3.1.3-3 both provide the details of this breakdown in five-year

Percentage of Watershed Land Within A County

0
10
20
30
40
50

B
er

ks

B
uc

ks

C
ar

bo
n

C
he

st
er

D
el

aw
ar

e

La
nc

as
te

r

Le
ba

no
n

Le
hi

gh

M
on

tg
om

er
y

P
hi

la
de

lp
hi

a

S
ch

uy
lk

ill

Pe
rc

en
t

Key Points
� Recent land use studies conclude that the amount of developed land within the

Schuylkill River Watershed ranges between 14 and 30%.
� Studies of changing land use patterns in the watershed conclude that the amount

of developed land is increasing, as agricultural and forested lands decrease.
� Developed land areas are found mainly in the Lower Schuylkill River

Watershed, near major cities and transportation corridors.
� The area surrounding the Queen Lane Intake is primarily forested, with some

residential and commercial areas.



PWD Source Water Assessment Report
Section 3 – Queen Lane Intake

Schuylkill River Source Water Assessment 3-14

intervals spanning the period from 1982 until 1997.  Based on the changes in land use
from 1982 to 1997, the amount of developed land has increased by over 30% in the past
15 years, while agricultural land in the watershed has decreased by almost 14% and
forested lands decreased by just under 5%.

Figure 3.1.3-2  Overview of Schuylkill River Watershed Land Use (%)

Table 3.1.3-1   Land Use Changes in the Schuylkill River Watershed: 1982-1997

Year % Agricultural % Developed % Forested
1982 39.5 21.5 33.5
1987 38.8 22.8 32.8
1992 37.2 25.3 32.1
1997 34.0 28.3 31.9

Source : NRI, 2001
Note: To calculate % change in agricultural land from 1982 to 1997:  [(34.0-39.5)/39.5] * 100 = -13.9%

Figure 3.1.3-3  Changing Land Use in the Schuylkill Watershed

Data is from the National Resources Inventory, 2001.  Error bars indicate 95 % confidence intervals for data in broad

land use categories.  Agricultural land includes all pasture, grazing and croplands.  Developed land includes all urban

land and rural transportation lands.

10.0
15.0
20.0
25.0
30.0
35.0
40.0
45.0
50.0

1982 1987 1992 1997
Year

%
 W

at
er

sh
ed

 a
re

a 

%  Agricultural
% Forest
% Developed

34
28

32

Agricultural

Forested

Developed



PWD Source Water Assessment Report
Section 3 – Queen Lane Intake

Schuylkill River Source Water Assessment 3-15

The USGS’s National Land Cover Dataset (NLCD) landuse coverage, detailed in Section
1.2.5, characterizes the entire Schuylkill Watershed.  Figure 3.1.3-4 shows the updated
NLCD coverage for the Schuylkill Watershed Area within the Zone B delineation for the
PWD Queen Lane Intake.  According to this information, over 80% of this area is
characterized as agriculture, forests, or wetlands.  The majority of the remaining 20% is
developed area.

Figure 3.1.3-4  Updated NLCD Land Use for PWD Queen Lane Intake Zone B
Delineation

As shown in Figure 3.1.3-5, the area surrounding the Queen Lane Intake is primarily
wooded, commercial, and residential areas.  Across the river from the intake, the land is
mostly forested.  Besides the immediate area surrounding the intake, most of the land is
used for residential purposes.

Residential
14.4%

Forest
45.6%

Agriculture
35.0%

Wetlands
0.6%

Mining
0.3%

Commercial/Indust
rial/Transportation

3.2%

Urban/Recreational 
Grasses

0.6%

Transitional
0.4%

Other
1.9%



PWD Source Water Assessment Report
Section 3 – Queen Lane Intake

Schuylkill River Source Water Assessment 3-16

Figure 3.1.3-5 Queen Lane Intake Land Use  (DVRPC)

#Y

#Y#Y

#Y

#Y

#Y

#Y

PWD - QL

PWD - Belmont

Skippack

Bucks

Philadelphia

Montgomery

Chester Delaware

Wissahickon Cr

PWD - Queen Lane Intake Landuse

Schuylkill ws counties.shp

Dvrpc_wissahickon.shp
Single-Family Residential
Multi-Family Residential
Manufacturing
Transportation
Utility
Commercial
Community Services
Military
Recreation
Agriculture
Mining
Wooded
Vacant
Water

Schuylkilll river poly.shp
Schuylkill River.shp

#Y Sch(swapintakes).shp
Schmajorsheds.shp

S

N

EW

3 0 3 Miles



PWD Source Water Assessment Report
Section 3 – Queen Lane Intake

Schuylkill River Source Water Assessment 3-17

3.1.4 Drinking Water System

The Philadelphia Water Department’s Queen Lane Water Treatment Plant (PWSID
1510001), located 12 miles from the mouth of the Schuylkill River in Philadelphia
County, is shown in figure 3.1.4-1.  Raw water is pumped from the Schuylkill River at a
daily average flow rate of 85 MGD.  Located in the East Falls section of the city, the
Queen Lane Water Treatment Plant provides water to about 900,000 people in the
northwest region of Philadelphia.  The service area is outlined by the Schuylkill River to
the west, Roberts Avenue and Tabor Road to the south, and the borders of the city to the
north and east.

Figure 3.1.4-1  Philadelphia Water Department’s Queen Lane Water Treatment Plant

 Key Points
� The 85 MGD Queen Lane Water Treatment Plant provides water to about 900,000

people in the northwestern section of Philadelphia.
� The Queen Lane Water Treatment Plant (WTP) has won several awards for its

outstanding treatment performance.



PWD Source Water Assessment Report
Section 3 – Queen Lane Intake

Schuylkill River Source Water Assessment 3-18

A process treatment schematic is shown by Figure 3.1.4-2.  Raw water pumped from the
Schuylkill Intake passes through screens for removal of large debris (leaves, branches,
etc.) and is then held in a reservoir for at least 20 hours.  The reservoir allows silt, sand,
and other large particles to settle prior to downstream conventional treatment.  The pre-
sedimentation basin has the particularly important role of removing pollutants during
rain events or high flow conditions when high concentrations of silt and large particles
result in re-suspension of river sediment and runoff.  Additionally, an oxidant or
powdered activated carbon (PAC) may be added to the pre-sedimentation basin to
mitigate algae or taste and odor episodes.

The reservoir is located on a hill, so that the height of the reservoir provides sufficient
hydraulic pressure to allow water to flow through the plant by gravity.  This saves
considerable money in pumping and electrical costs.  After pre-sedimentation, ferric
chloride or aluminum sulfate (alum) is used as a coagulant to destabilize viruses and
small particles such as clay.  Following coagulant addition, two-stages of flocculation
with gentle mixing are provided to allow the destabilized particles to agglomerate.
Flocculation detention time is about 60 to 70 minutes.  Once floc is formed, it settles in
basins with two to four hours of detention time.  The floc settles to the bottom of the
basin and is removed as sludge that is sent to a City of Philadelphia Water Pollution
Control Facility (WPCF).  A chemical addition point for chlorine, polymer, or pH
adjustment is available after sedimentation.

Clarified water is then treated with dual media filtration or rapid sand filtration.  Dual
media consists of anthracite coal and sand and removes remaining suspended material.
Filters are usually terminated after two days time, prior to severe headloss or break-
through.  Thirty-five filters are available at Queen Lane.  At average daily flow, the
loading rate is less than two gallons per minute per square foot (gpm/sf).  Upon
termination, a filter is backwashed and spent backwash water is sent to the WPCF.

Disinfection at Queen Lane is achieved through the addition of chlorine in the pre-
sedimentation basin and after sedimentation.  After filtration, ammonia is added for
chloramination.  This maintains a total chlorine residual of about two milligrams per
liter (mg/L) in the distribution system for microbial control.  After filtration, fluoride
and zinc orthophosphate are also added to prevent tooth decay and for corrosion
control, respectively.  Filtered water is then stored in two clearwells and eventually
pumped to the distribution system of the west and southwestern sections of
Philadelphia.



PWD Source Water Assessment Report
Section 3 – Queen Lane Intake

Schuylkill River Source Water Assessment 3-19

Figure 3.1.4-2  Process Treatment Schematic for the Queen Lane Water Treatment
Plant

Source Schuylkill River

Natural
Sedimentation

Pre-Chlorination
Cl2

Chemical
Treatment

Alum
Lime

Flocculation

Sedimentation

Filtration
Chlorine

Post-chemical
Treatment

Zinc
Phosphate
Ammonia

Distribution



PWD Source Water Assessment Report
Section 3 – Queen Lane Intake

Schuylkill River Source Water Assessment 3-20

3.1.5 Raw Water Quality

3.1.5.1 Water Quality Summary
Water Quality Parameters and Their Significance

A variety of parameters can be used to measure the health of our streams and rivers, as
well as the suitability of these surface waters as a source of potable water supply.  Table
3.1.5-1 summarizes the specific parameters sampled for at PWD’s Queen Lane Intake, as
well as the frequency of sampling, and the time period when sampling occurred.   Most
of the data was collected during routine sampling by staff at the water treatment plant
(WTP).  That data is supplemented by data collected for compliance with the
Information Collection Rule and by data collected at a pilot treatment facility located at
the WTP.

Key Points
� Schuylkill River Water Quality is monitored to assess potential health risks,

aesthetics, and treatment requirements.
� The Philadelphia Water Department routinely monitors pH, color, alkalinity,

hardness, total dissolved solids, conductivity, turbidity, coliform, Giardia and
Cryptosporidium, total organic carbon, UV absorbance, bromide, nitrogen,
phosphorus, iron, manganese, sulfate, chloride and sodium at the Queen Lane
Intake.  Many other parameters are monitored as part of special studies.

� Turbidity and other suspended contaminants in the river tend to increase as a
function of precipitation, runoff and river flow.

� Salt levels in the river appear to fluctuate seasonally, perhaps in response to the
application of road salts during the winter.

� Conductivity, alkalinity, chloride, sodium and 15 other water quality parameters
have increased at the Queen Lane Intake over the past decade.  Increased pollution
from runoff is the most likely source of these changes.

� Almost 70% of the 809 stream miles within the Lower Schuylkill River Watershed
has been assessed to determine compliance with existing water quality standards.

� Water quality standards were attained along two-thirds (370 miles) of the streams
that were assessed.

� Stormwater runoff from urban and residential areas and municipal point sources
were responsible for the majority of stream impairments within the Lower
Schuylkill River Watershed.

� Over 90% of the Wissahickon Creek Watershed has been designated as impaired.



PWD Source Water Assessment Report
Section 3 – Queen Lane Intake

Schuylkill River Source Water Assessment 3-21

Table 3.1.5-1 Queen Lane Intake Sampling Summary

Parameter Group Parameter Frequency of
Sampling Time Frame

Physical Parameters pH Weekly Jan-90 Dec-99

Apparent Color Weekly Jan-90 May-93

Alkalinity Weekly Jan-90 Dec-99

Hardness Monthly Jan-90 Dec-92

Total Dissolved
Solids

Monthly Jan-90
Nov-96

Jun-93
Jan-99

Conductivity Weekly Jan-90 Dec-99

Turbidity Weekly Jan-90 Dec-99

TSS Monthly Jan-90 Jun-93

Total Coliform Sporadic
Weekly

Mar-91
Apr-95

Jan-95
Dec-99

Particulates &
Microbial
Contaminants

E. coli Monthly May-95 Dec-99

TOC Weekly Sep-93 Feb-00DBP Precursors -

(Organic Compounds) UV Abs @254nm Weekly Jul-93 May-99

Ammonia Weekly Jan-90 Feb-99

Nitrite Monthly Jan-90 Jun-93

Nitrate Monthly Jan-90 Jun-93

D. Orthophosphate Weekly Jan-90 Jun-93

Inorganic Compounds
– Nutrients

T. Phosphate Weekly Jan-90 Jun-93

Lead Bimonthly
Quarterly

Feb-90
Feb-93

Dec-92
Jun-99

Iron Weekly Jan-90 Jun-99

Inorganic Compounds
– Metals

Manganese Weekly Jan-90 Jul-99

Sodium Monthly Jan-90 Nov-99Inorganic Compounds
– Secondary
Contaminants Chloride Bimonthly

Monthly
Jan-90
Jan-93

Oct-92
Dec-99



PWD Source Water Assessment Report
Section 3 – Queen Lane Intake

Schuylkill River Source Water Assessment 3-22

Summary Table 3.1.5-1 shows that an extensive amount of data has been collected from
1990 to the present in order to characterize almost all parameter groups at the Queen
Lane Intake.   A significant data set for parameters such as total suspended solids,
metals, and nutrients, was available for detailed analysis of spatial and temporal trends.
Data was very sparse for synthetic and volatile organic compounds, as well as for
radionuclides.

Statistical summaries were developed for the parameter groups with sufficiently large
data sets.   In the statistical summaries, the minima and maxima are presented in order
to show the range of values and variability of the data.  The means and medians are
presented to show the central tendencies of the parameters – typically measured levels.
A mean that is significantly greater than the median indicates that one or two high
values are affecting the mean.  Similarly, a mean that is significantly lower than the
median indicates that one or two low values are reducing the average.  The number of
samples shows how many points were included in the statistics.  The count is related to
the sampling frequency and time period given in Table 3.1.5-1.  The number of non-
detect measurements and the detection limit are also listed, where applicable.  These
were not included in computations of the minima, maxima, means, and medians.

Statistical results are discussed with respect to drinking water standards, which apply to
the treated water.  Although these standards or Maximum Contaminant Levels (MCLs)
apply to treated water, they provide a good perspective on the quality of the raw water.
Raw water quality results are also discussed with respect to impacts on treatment and
finished water quality.  Water quality parameters of interest are described below.

Physical Parameters

Physical parameters such as pH, alkalinity, color, taste, odor, and conductivity may not
be directly related to health risks but can be important measures of consumer
satisfaction, as well as treatability.

The presence of very low levels of compounds that cause taste and odor events in
drinking water can generate consumer complaints.  Color, if not treated properly, can
also affect public perception of the water.  Colored water generally indicates a higher
level of organics or iron.  Acid mine drainage from the upper watershed may be
contributing to manganese, and consequently color.   Excessive nutrients can cause algal
blooms, which are related to the taste and odor compounds.  Compounds that cause
taste and odor or color do not generally pose health risks.  However, these compounds